
Bauhaus-Universität Weimar
in co-operation with DWA

Deutsche Vereinigung für Wasserwirtschaft, Abwasser und Abfall e.V.

Further education

1. Edition

Correspondence course
Water and the Environment

Subject matter

Basic process engineering in industrial wastewater 
treatment

ex
cer

pt



ex
cer

pt



Index of Authors

Basic process engineering in industrial wastewater
treatment
WS 2013/2014
1. Edition
Bauhaus-University Weimar – Correspondence course »Water and Environment«

Deutsche Vereinigung für Wasserwirtschaft, Abwasser und Abfall e.V.

(DWA)
DWA

Chapter 1 - Legal basis

Chapter 2 - Basis for planning environmental protection in industrial water
management

Chapter 3 - Mechanical / physical processes
[...]
herbicide G-12
heterotrophic 5-15, G-12
heterotrophic nitrate dissimilation 5-20
high-performance trickling filters 5-53
high-pressure wet oxidation 4-60
hollow fibre module (membrane filtration) 3-73
hormone-like substances 5-6

hormones 5-6
hydrocarbon G-12
hydrocyclone 3-23, G-12
hydrogen ion activity 4-2
hydrogen ion concentration 4-2
hydrogen ions 4-3
hydrolysis phase 5-7, 5-59
hydronium ions 4-3
hydroxide ions 4-3
hydroxide precipitation 4-9

I IC reactors 5-74
IE Directive 1-7
implementation provisions 1-17
increased biological phosphorus elimination 5-24
indirect discharge 1-12, 1-22, 5-36
indirect discharger G-12
industrial environmental protection 2-1
industrial wastewater G-12
infiltration water G-13
inflow G-13
inhabitant-specific load 2-16
inorganic toxins 4-62
integrated environmental protection 2-5, G-13
integrated environmental protection measures 2-2
interfering materials 2-15
ion exchange process 4-54
ion exchangers G-13
iron(III) hydroxide precipitation 4-17

K KUBOTA process 5-50

L Länder legislation 1-17
Länder water law 1-17
light liquid separators 3-40
limewater 4-9, 4-14
limit value (wastewater charge) 1-14
List of priority substances 1-6
loading G-13
loss on ignition G-13
low-pressure wet oxidation 4-60

M macroelements 5-10
management plan G-13
maximum growth rate 5-12
mechanical flotation 3-32
mechanical wastewater purification G-13
mechanical/physical wastewater purification processes 

3-1
medium racks 3-9
membrane activated sludge processes 5-49
membrane bioreactor process 3-64
membrane filtration 3-63, G-13
membrane flux 3-68
membrane process G-14
membrane technology G-13
membranes (membrane filtration) 3-70
mercury G-14

ex
cer

pt
DWA/Bauhaus-Universität Weimar - Weiterbildendes Studium »Wasser und Umwelt« Index – iii



Index Basic process engineering in industrial wastewater treatment
1. Edition
mesh screens 3-9
metabolism G-14
metal carbonate precipitation 4-14
metal precipitation 4-9
metal sulphide precipitation 4-15
methane bacteria 5-60
methane bacteria inhibition 5-62
methanogenic phase 5-60
methylene blue and bismuth active substances 5-5
Michaelis-Menten relationship 5-39
Micheau diagram 3-55
microfiltration 3-64, 5-50
microstraining 3-10
milieu temperature 5-16, 5-65
mixed isotherms 4-38
mixed wastewater G-14
mixing and balancing tanks 3-4
mixing- and balancing tanks 5-36
model G-14
model organisms 5-12
modules (membrane filtration) 3-71
Monod kinetics 5-12
moving bed 5-52
multi-component mixture 5-3
multiple rinsing 2-21
multi-stage counterflow process (activated carbon ad-

sorption) 4-46
multi-stage parallel flow process (activated carbon ad-

sorption) 4-45
municipal wastewater G-14

N nanofiltration 3-64
neutralisation 4-2
neutralisation precipitation 4-9
neutralisation processes 4-27
neutralising agents 4-4
nitrate respiration 5-21, G-14
nitrificants 5-15, G-14
nitrification 5-15, G-14
nitrification inhibition 5-18
nitrification inhibitors G-14
nitrification/denitrification (combined process) 5-23
nitrite detoxification 4-63
nitrite reduction 4-63
nitrobacter 5-15
nitrogen 2-17, 5-5, G-14
nitrosomonas 5-15
nominal size (separation systems) 3-43
non-settleable solids 5-3
nutrient ratio 2-17, 5-10, 5-62
nutrients 2-17, G-15

O obligation to dispose of wastewater G-15
operating data 2-9
operating materials 2-19
organic G-15
organic substances 2-16
organic toxins 4-62
orthokinetic phase (flocculation) 4-25
osmoregulation G-15

osmosis 3-65, G-15
osmotic pressure 3-65
oxidation 4-57, 5-7, G-15
oxidation agent 4-57
oxidation process 4-57
Oxitron system 5-58
oxygen G-15
oxygen consumption 5-4
oxygen content 5-18
oxygen deficit G-15
oxygen demand G-15
oxygen depletion G-15
oxygen saturation G-15

P parallel flow principle 3-14
parasite G-15
partial nitritation with subsequent deammonification 

5-24
particle filtration 3-52
particulate solids 2-16
pasteurisation G-15
perikinetic phase (flocculation) 4-24
permeability 3-69
permeate 3-63
permeate flow 3-67
permit 1-8, 1-12, G-15
persistent wastewater constituents 5-5
pH value 2-15, 4-2, 5-17, 5-65, G-16
phosphate elimination G-16
phosphate precipitation 4-20
phosphorous 2-17
phosphorus 5-5, G-16
phosphorus elimination 5-24, G-16
physical adsorption 4-33
physical processes to convert soluble compounds G-16
physisorption 4-33
phytoplankton G-17
plankton G-17
planted soil filters (small-scale wastewater treatment 

plants) G-17
plate module (membrane filtration) 3-71
polishing pond G-17
pollutants 1-22, G-17
pollution G-17
pollution units 1-14, G-17
polycyclic aromatic hydrocarbons 5-5
polysaprobic G-17
population equivalent 2-16, G-17
powdered activated carbon 4-34
powdered activated carbon adsorption 4-44
precipitation 4-6, G-18
precipitation of anions 4-18
precipitation of cations and/or metals 4-9
precipitation) 4-8
pre-treatment of wastewater 2-27
primary settlement tank G-18
primary sludge G-18
priority substances 1-22
process-integrated environmental protection 2-6, 

2-8, G-18
process-integrated environmental protection measures 

ex
cer

pt
Index – iv DWA/Bauhaus-Universität Weimar - Weiterbildendes Studium »Wasser und Umwelt«



Basic process engineering in industrial wastewater treatment
1. Edition

Index
2-20
product inhibition 5-19
production wastewater 2-13
production-integrated environmental protection 1-23, 

2-2, 2-7, G-18
production-integrated environmental protection measu-

res 2-20
production-related environmental protection 2-2, 

2-6, G-18
product-related environmental protection 2-1, G-18
pure oxygen processes (activated sludge processes) 

5-41
pyrolysis G-18

R rapid filters G-19
rapid filtration 3-52
rapid gravity filtration 3-59
rapid sand filtration 3-59
raw sludge G-19
receiving water G-19
recirculation (production water) 2-23
rectangular tank 3-18
recycle-flow process (dissolved air flotation) 3-33
recycling 1-23
redox potential G-19
Redox reaction 4-57
Redox system 4-57
reduction 4-57, G-19
reduction agent 4-57
reduction process 4-57
regulations 1-19
removal of floating layer 3-31
residue on ignition G-19
retentate 3-63
retention time G-19
return activated sludge G-19
reverse osmosis 3-64, 3-65
Reynolds number G-19
rinsing 2-21
rising velocity (flotation) 3-27
roughness G-19
rules and standards 1-19

S saprobes G-20
saprobic system G-20
scaling 3-69
screen G-20
screen filtration 3-62
screening area 3-9
scum removal 3-39
secondary sludge G-20
sedimentation 3-13, 3-53, G-20
seepage pit G-20
self-purification G-20
semi-natural wastewater treatment process G-20
separation systems 3-38
service water G-21
service water balance 2-24
settleable solids 2-16, 5-3
settling experiment 3-15

settling tank 3-16
settling velocity 3-14, G-21
sewage sludge G-21
sewage sludge composting G-21
sewage sludge dewatering G-21
sewage sludge drying G-21
sewage sludge humification beds G-21
sewage sludge incineration G-21
Sewage Sludge Ordinance (KVO) G-21
sewage sludge stabilisation G-22
sewage sludge thickening G-22
sewage sludge treatment G-22
simulation G-22
simultaneous precipitation G-22
single chamber principle (flocculation process) 4-29
single-stage activated sludge plants 5-38
single-stage anaerobic processes 5-76
single-stage parallel flow process (activated carbon ad-

sorption) 4-45
single-stage parallel flow process with recirculation (ac-

tivated carbon adsorption) 4-47
sizing according to sludge age 5-14
skimmer 3-39
slow filter G-22
slow filtration 3-52
sludge age 5-34, G-22
sludge analysis G-22
sludge blanket reactors 5-73
sludge composting G-22
sludge dewatering G-22
sludge digestion 5-59
sludge list G-23
sludge loading 5-33
sludge pellets (anaerobically activated sludge) 5-66
sludge removal 3-16
sludge stabilisation 5-59, G-23
sludge thickening G-23
sludge treatment G-23
sludge volume G-23
sludge volume index G-23
small-scale sewage plants G-23
sodium carbonate 4-14
sodium hydroxide 4-9
solubility 4-7, G-23
solubility product 4-8
sorption 4-33, G-23
specific permeate flow 3-68
specific pollutant loads 2-19
spiral-wound module (membrane filtration) 3-72
split-flow process (dissolved air flotation) 3-33
stabilisation G-23
stabilised sludge G-23
standards and rules of the German Association of Water, 

Wastewater and Waste (DWA) 1-19
state of the art 1-21, G-23
static screens 3-10
status quo assessment 2-9
statute 1-19, G-24
stirred tank reactor 5-70
Stokes’ law 3-15, 3-27
stripping G-24
submerged aerators 5-41

ex
cer

pt
DWA/Bauhaus-Universität Weimar - Weiterbildendes Studium »Wasser und Umwelt« Index – v



Index Basic process engineering in industrial wastewater treatment
1. Edition
submerged trickling filters G-24
substance load G-24
substance load balance G-24
substance recovery 2-26
substrate concentration 5-17, 5-61
substrate inhibitions 5-18
substrate respiration 5-10
sulphate precipitation 4-19
sulphide precipitation 4-15
supernate process (activated sludge processes) 5-46
surface aeration 5-41, G-24
surface filtration 3-52, 3-61, G-24
surface water 2-12, G-24
suspended microorganisms G-24
suspended solids 2-16

T technical rules 1-19
tensides G-24
terms and conditions 1-19
tertiary sludge G-24
thermal activated carbon regeneration 4-53
total bonded nitrogen 5-5
total Kjeldahl nitrogen (KN) 5-5
total organic carbon 5-5
tower-bioreactor (activated sludge processes) 5-44
toxicity 2-18, 4-61, G-24
trace elements 5-10
trickling filter 5-53, G-24
trophic level G-24
trophy G-24
tubular module (membrane filtration) 3-73
two-stage anaerobic processes 5-76

U UASB reactors 5-73
ultrafiltration 3-64, 5-49
unaerated wastewater lagoon G-25
undissolved solids 5-3
usage 1-12
usage of water bodies G-25

V vacuum degassing 5-72
van der Waals forces 3-53, 4-33
vapour condensate 2-14, G-25
Venturi aerators 5-41
vibrating screens 3-10
viruses G-25
volatile lipophilic substances 5-5
volume filtration G-25
vortex grit separator 3-20

W wastewater 2-12, G-25
Wastewater Association G-26
wastewater balance 2-24
wastewater biology G-26
wastewater charge 1-13, G-26
Wastewater Charges Act (AbwAG) 1-13, G-26
wastewater concentration 3-5
wastewater constituents 2-14, 5-3, 5-62

wastewater constituents that can be recorded in a sum-
mary manner 5-3

Wastewater Cooperative G-26
wastewater discharge G-26
wastewater disposal G-26
wastewater disposal concept G-26
wastewater disposal plan G-27
wastewater disposal planning G-27
wastewater disposal plant G-27
wastewater flow 2-14
wastewater flow rate 2-24
wastewater fluctuations 3-1
wastewater fungus G-27
wastewater incineration 4-60
wastewater load 2-16
Wastewater Ordinance (AbwV) 1-12, G-27
wastewater partial flows 2-10
wastewater percolation G-27
wastewater plant G-27
wastewater pollution 2-14
wastewater production G-27
wastewater purification G-27
wastewater purification plant G-28
wastewater purification technology G-28
wastewater sprinkling G-28
wastewater treatment 2-27, G-28
wastewater treatment plant G-28
wastewater type G-28
wastewater volume G-28
wastewater volume flow 3-1
water bloom G-28
water body G-28
water demand 2-10, 2-14
water law G-29
water management G-29
water pollution G-29
water pollution control G-29
water quality class G-29
water quality model G-29
water usage G-29
watercourses G-28
water-harming substances G-28
wet oxidation 4-59
WFD G-10
Wiesbaden flocculator 4-29ex
cer

pt
Index – vi DWA/Bauhaus-Universität Weimar - Weiterbildendes Studium »Wasser und Umwelt«


	WW 54 - Table of contents
	WW 54 - List of figures
	WW 54 - List of tables
	Legal basis
	Chapter 1 - Table of contents
	Chapter 1 - List of figures
	Chapter 1 - List of tables
	1 Legal basis
	1.1 Introduction
	1.2 EU law
	1.2.1 EEC Water Protection Directive (76/464/EEC)
	1.2.2 Water Framework Directive (2000/60/EC)
	1.2.3 IE Directive (2010/75/EU)
	1.2.4 Directives concerning Environmental Impact Assessments (2011/92/EU)

	1.3 Federal law
	1.3.1 Federal Water Resources Act
	1.3.2 Wastewater Ordinance
	1.3.3 Wastewater Charges Act
	1.3.4 Environmental Impact Assessment Act

	1.4 Länder legislation
	1.5 Regulations, rules and standards
	1.6 Definition of terms
	1.6.1 State of the art, best available techniques
	1.6.2 Pollutants, priority substances, hazardous substances
	1.6.3 Direct dischargers
	1.6.4 Indirect dischargers
	1.6.5 Production-integrated environmental protection

	Bibliography
	1.A Index


	Basis for planning environmental protection in industrial water management
	Chapter 2 - Table of contents
	Chapter 2 - List of figures
	Chapter 2 - List of tables
	2 Basis for planning environmental protection in industrial water management
	2.1 Integrating environmental protection into industrial processes
	2.1.1 End-of-pipe environmental protection
	2.1.2 Integrated environmental protection
	2.1.2.1 Production-integrated environmental protection
	2.1.2.2 Process-integrated environmental protection


	2.2 Basis for planning
	2.2.1 Status quo assessment
	2.2.1.1 Wastewater partial flows
	2.2.1.2 Wastewater constituents

	2.2.2 Proposals for process-integrated procedures
	2.2.3 Proposals for production-integrated processes
	2.2.3.1 Production-integrated measures: multiple re-use of water
	2.2.3.2 Production-integrated measure: water recirculation
	2.2.3.3 Production-integrated measure: substance recovery technologies

	2.2.4 Pre-treatment and treatment of wastewater
	2.2.5 Comparison of economic viability

	Bibliography
	2.A Index


	Mechanical / physical processes
	Chapter 3 - Table of contents
	Chapter 3 - List of figures
	Chapter 3 - List of tables
	3 Mechanical / physical processes
	3.1 Methods for balancing flow and concentrations
	3.1.1 Balancing flow
	3.1.2 Balancing concentrations

	3.2 Bar screens (racks) and mesh screens (sieves)
	3.3 Sedimentation
	3.3.1 Fundamental physical principles
	3.3.2 Processes
	3.3.2.1 Settling tanks
	3.3.2.2 Grit channel / separator
	3.3.2.3 Hydrocyclones
	3.3.2.4 Centrifuges


	3.4 Flotation and separation of light liquids, fats and emulsions
	3.4.1 Introduction
	3.4.2 Fundamental physical principles
	3.4.3 Flotation via the attachment of gas bubbles
	3.4.3.1 Fundamental principles
	3.4.3.2 Flotation processes
	3.4.3.3 Sizing

	3.4.4 Separation systems for light liquids, fats, grease and emulsions
	3.4.4.1 Introduction
	3.4.4.2 Processes
	3.4.4.3 Sizing light liquid, grease and coalescence separators
	3.4.4.4 Example of how to dispose of grease from separator systems


	3.5 Filtration
	3.5.1 Introduction
	3.5.2 Deep-bed filtration
	3.5.2.1 Fundamental principles of deep-bed filtration
	3.5.2.2 Sizing, operation
	3.5.2.3 Deep-bed filtration processes

	3.5.3 Surface filtration

	3.6 Membrane technology
	3.6.1 Introduction
	3.6.2 Diffusion and osmotic pressure
	3.6.3 Instructions for sizing
	3.6.4 Membranes and modules

	3.7 Evaporation, drying
	Bibliography
	3.A Index


	Chemical / physical processes
	Chapter 4 - Table of contents
	Chapter 4 - List of figures
	Chapter 4 - List of tables
	4 Chemical / physical processes
	4.1 Neutralisation, precipitation, flocculation
	4.1.1 Introduction
	4.1.2 Neutralisation
	4.1.2.1 Fundamental principles
	4.1.2.2 Neutralising agents

	4.1.3 Precipitation
	4.1.3.1 Fundamental principles
	4.1.3.2 Precipitation of cations and/or metals
	4.1.3.3 Precipitation of anions

	4.1.4 Flocculation
	4.1.4.1 Fundamental principles

	4.1.5 Processes
	4.1.5.1 Neutralisation- and precipitation processes
	4.1.5.2 Flocculation processes
	4.1.5.3 Demulsification


	4.2 Adsorption
	4.2.1 Fundamental principles
	4.2.2 Activated carbon adsorption
	4.2.2.1 Characterisation of activated carbon as an adsorbent
	4.2.2.2 Adsorption equilibrium
	4.2.2.3 Adsorption kinetics

	4.2.3 Adsorption processes
	4.2.3.1 Processes that use powdered activated carbon
	4.2.3.2 Processes that use granular carbon

	4.2.4 Combination adsorption: biology
	4.2.4.1 Adsorption prior to the biological stage
	4.2.4.2 Adsorption at the same time as biological treatment
	4.2.4.3 Adsorption after the biological stage

	4.2.5 Regeneration of activated carbon
	4.2.5.1 Thermal regeneration
	4.2.5.2 Chemical regeneration
	4.2.5.3 Biological regeneration

	4.2.6 Ion exchange process